implicity

Smo-Lhwey

|
*.

4 hp Mfg’s. 426-RUBBER TIRES |

SIMPLICITY MANUFACTURING COMPANY,

128&

Litha, In 1. 8. A,



SAFE SNOW REMOVAL IS NO ACCIDENT
Impraper use of snow resoval equipment on the part of the eperator con rasult in injury.
To reduce thia posaibility, give complete ond undivided abtention to the job at hand.
Protect Yoursel!l and Others By Following These Safety Tips
1. Disl.fngage power At stop motor before clemning discherge, removing obatacles,
. making adjustmenta, or when leavine ooerating posttlon. ’ il
2. Never direct discharge at bystandera nor allow anyooo in front of machine —— debrig
may ba kidden in Lha snow.
3. Keep children and pets a safe digtance away.
4. Do not gllow children to operate machine nor allow adults to operale 10 withaut propar
instructiona,
9.  Adjust height to rlear gravel or crushed rock surfare.
6. Exercige caulion to avoid slipping or falling. especially when oparating in reverse.
7. bKnpow the contrals and how {0 stop quickly -— read the ewner's manygal.
4. Hondle gasoline aith care == it 18 highly flammanle.
4. Usno approved gesoline container.
b. HNever add gagoline to a running moter == [ill tank out of deprs and wipe up apilled
ganoline.
¢, Haplaca gagoline cap securely. |I
d. Opet dorg i motor §3 run In garagn -~ pxhavst gases are dangerous
8 Dlaengng.a ali elytches and shift into newslral before starting motor. Keep hands, feet
' ard clothing away from power driven parta. ’
10. Use& a grounded three wire extension cord for all plug-in electric unlt=,
1i. HKeep mechine in good operating condition and keap safety devlces in place.
— =
Re;ﬂe ped FOR YOUR SAFETY |
m 1 ALKAYS $T0F ENGINE EBEFORE
LEAVIKE MATHAHE
7 ALWATS STOP ENGIME BEFORE ‘
SERVICING 0K ARIUSTIMG
MACHINE (F FQUIPHENT
' 1 ALWAYL WECP 1ANDS FEET
ANO LLOTHIRG AmAv FRW
FOWER DHINEN PARTS
A AT A A
COUNTER-WEIGHT KIT
Arxticle Mo, 260
For addediraction in axtreme oy cundir.ions,. and - Ornler Sical Lug Wheels by Article Number 257.
added bandling oase, the above counterweight kit Order Rubber Tire Wheels hy Article Number 258

ir availablo s oplicnal equipmant, Ooler Tire Chains lor Bubber Tiee Wheels enly,

The brackat and walght are attachad 25 shown in by Article Number 259.
Fig. 7. e

' i




ASSEMBLY

To assemble the Sno-Away, the following steps should be
followed:

1., Faeten the handle fssembly to the mounting bracketa
as shown at#1 in Fig, 1, using the 3/8-16 x 2" oapecraws,
fiat washers, loclkwashere and hox nuts,

2. The throitle cable asssmbly is coiled arcound the en-
gine for shipping purposes, Uncoil the cable and attach
to thahousing assembly. The cable i3 hald in place by the
¢lamp on the lower portion of the right haodle 83 shown at
#2 in Fig, 1.

3. Ingeri the lower end of transmiseion shift red threugh
the hole in the shift lever and fasten in place with a cotter
pin a& shown in Fig, 1.

Transmissitn Shild Rod

i

Lek: Hn'n&ie.l'
l:vnH'\er Fm L

ST

Handle Mig. Bravkets|

3% Rator Cloich Foot Pedal \‘_#)'1\

Figure T

4, Insert the Touch-O-Iatic extension wire through the

wire clemp. For proper belt tension, adjust as ghown in
Fig. L. . .

Touch.C-Matic Wire

Handla

Figur 2

5, Attach the epout control cable as shown in Flg. 3.
Ingert the lower end of the spout comtrol rod in the nylen
bearing on the Hlower housing and hold in place with two
cotter pins, The Epout oomtrol rod support bracitet is
mpungad in g reverss positionfor shipping purpores. De-
tach and mount as shown {n Fig. 4. Tighten clamp as
necasgary o hold spout in desired poasiticn.

‘ Dizchorge Spowl

Drift Cutier

Broce

Flours 4

6. The26" Sop-Awayhas as standayd couipment, two drift
ocutters which are to be atiached to the rotor housing- As-
somble Lhe rlght hend and 1cfl hand drift cutter loosely to
the rotor housing av shown in Fig. 3, using two 3/B%-
16 x 3/4"" long hex capsorews snd 378" lockwashers and
3/8"-1F hex nuts. Mote that the cutters are attached to the
instde surface ol the rotor housing and the heads of the
capscrews are on inslde of rolor housing also. Loosely at-
tach right hand znd left hand cutter Braccs to Inside top
frent edpe of rotor bhousing with 57167 -18 x 374" long
hex capscrew, 5/16'° lockwasher, and 5/16%'-18 hex nuat.
Bofer to the exploded view paris drawing oo Page 19 for
the ralative pogition of these drift cultnrs and braces.

7. Mow attachihe bracestothe drift cutters, using 5/16"-
18 % 3/4" long hex capscrews, 5/16" leckwashars, and 5/ 16"
—-18 hex nuts, Sccurely tizhten all attaching nuts and cap—
seraws that previcusly wera laft lopsa,



Roror Beiva Bali

~ /

Rotar Drive Pulley Rotor Clurch Rad

Comter Pln o

e
.:l'

Teansmission Shift Rod W

Flogure 5

BELT TENSION

Beli tension for the rotor drive [s regulated by the posi-
ton of the set collar on the rotor cluteh rod. Normally a
elearance of 1/2" between the set collar and the clutch
rod elip will properly tenzion this balt. Check thig edjugt~
ment when the rofor clutch ls angaged. Refer to Fig, 5.

Eelt tenslon for trangmigsion drive balt is regulsted by
the position of the wire clamp on ths extension spring.

CHAIN TENSION

The tension on the roter drive chain may be Incressed by
loosening the two lock mute “A" and turning the adjusting
oute "B to the desired position. Beaure to retighten the
lock nuts “*AM after adjustlog tension. Refer to Fig. 7.

BELT STOPS

On the drivepolisy zide of the engine, belt atops are mount-
ed ag shown in Fig. 7. Engage the rotor clutch and trans-
mission ciutch and check clearance hetwaen belts and halt
stops. The belt stops will be properly adjusted when 1716
clearance is visible between the stops end the heltz. To
adjust, lonsen the hex capscrews and reposition the stopa
to proper clearance- Retightenbhex capscrews to hold stops
in proper postion. Refer to Fig. T.

LUBRICATION

The 23" Sno-Away iz equipped with 4 grease fittings that
require occasional lubrlcation with a generdl purpose
automotive grease. The tocatlon of these fittings is shown
in Figures 1, §, £7. The 26'* Sno-Away has an additiona)
fittlng on the 2-speed axle cover. Refar to pape § for
oil dralning procaduret

The bearings on the rotor shaft are asealsd type and do
not require forther lubricatlon. An cccasional spplication

" Figure 6

of Ight meotor oil to the ends of the rotor shaft will ald in
prolongiog the life of the beuring seals.

OPERATION

Before atiempting to start the eogine or to oporate the
Sno-Away, refer to the engine manufacturers owners
manual for the proper fuel, cil, and proceduvs for starting
the englnm.

The operation of the rotor o conteolled by the rotor

clutch. To epgage the rotor clutch, raise the foot podal

shown in Fig. 7. To digengage the clutch, depress the
foot pedal. Bear In mind that the rotor will gperate
independently of the forward trawel of the Sno-Away, as
tong ag the engine is running and the clutch is engaged.
Exercise caution at all times, andnever atterapt to remave
snow or lee from the rotor housing or discharpe spout
unless the engine is stopped and rotor cluteh ba dizengaped,
To stop the encine, move the {hyoitle control lever all
the way to the shut-off pogition.

I the engine fails to shut-off after moving tha throitle
contrel lever to the shut-off position, repostion the *'short-
ing=wire' to make contact with the ignition shorting lever
located on engine ot and of throttle cable.

The direction of travel of the 3ne-Away is controlled by
the position of the transmiagion shift lever. Refer to Fig. 4-
When ghifting the transmission, always relesse Touch-0-
Matio control, With the clutch disengaged, push down on
the trensmlasion shift lever and the transmission will
shift into forward position and Sno-Away will traval for-
ward when the clutchis engaged, Toreverseths Eno-Away,
disengege the clutch and pull up on shift lever and traos-
misgien will shift into the reverss posltion. Neutral po-
gitiom of the shift lever fa half way betwesn forward and
reverae and the lever will be held in this position by a de-
tenot laver on the lafi side of the Eno-Away frame.



Balt Stop Flaners ({4 ]

Reter Drive Bi‘“‘l

Rotor fdler Pulley

/

n,//

VAN ook Huts ]

.'
2y i

e .-;a':,..-_!.;-';-_.#_\u

Rotor Clrich Rod

B | Adjusting Wiz ) \

Rotor Driva Chai

Axls

28

Tranzmisgion Drive Belr

Tronamission Urive Pullay

o

Levnter-Weight

* Brocket

=

| Polleyl

/

o

Rotor Chloteh Foot Padal T

Figura 7

'The reller whesls on each side of the rotor housing are
adjuatable efther. up or down to=uilt tha surface over which
the Enc-Away iE to baaparated. For smooth surfzee, loos-
en the nutz and ant {the gshoes 6 that the lower edge of the
rotor housing rides near the sorface. For use over an
unaven ar rough suriace adjust the shoea for macdmum 1ift.

When uaing the Sno-Away, adjust the digcharge spout so
that the snow will be thrown with the wind and pever into
the wind. Throwing snow into the wind will be 2 source of
discomfort to the operator. To alter the direction of
discharge, rotate the speut by meana of the apout adjusting
handle. The distance that the enow may ba thrown may be
adjusted by leosening the two wing nuts on the discharge
epout extension and raising or lowering the extension to
give the desired angle. After adjusting, pushthe extension
songly sgainst the spout as=zembly to prevent snow from
being blown backwards agzinst the engine and operator.
Slotied holes beneath the wing muts will allow this to be
dune bafore tightening the wing nuts to hold the extension
in the dasired posgition,

When opsrating the Sno-dway through heavy drifts of
#now, deprags the handles and raise the rotor housing while
taking the first pass through the drift. Then back off and
lowar the rotor housing and go through apain. Alter the
firgt path through the drift has been opened, it may be
convenient to wse only 2 portlon of the width of the plow on
succeasive passes. Notwrally, efficient plowing methods
will vary from cna snowfall to ancther andfrom localion to
location, The cperator will soon lzarn to judge which me-
thods produce the best results. When transportiog the plow

from one location to ancther, disengage the rotor clutch
for safoty,

INPORTANT

Affer complatlon of plowing operation, allow the engine to
aperata In 2 sheltered area for about 5 minutcs to dry
ligalf and prevent the formation of lea. When possible,
store the Sno-Away inacold arezgothat clingingy snow will
not melt and re-fraeza jnto joe.



OIL DRAINING

PROCEDURE

#I1E658E]

Serew fube over elbow

23" SHO-AWAY

23" SNO-DWAY

1. Deproes the handles roward the ground to effect a tilling
af the engine, and, place a block or support under the Blower
housing to keep it tilted.

2. Remove the pipe ecap from tho end of the oil drain elbow.

3. Thread the piastic oil filler tubc #153481 over the threaded
end of the elbow until the threads of the elbow cut threads
inlg the plastic wWwbing.

4. When the plaetic tubing is firmly over the threaded end of
the elbow, return the Sno-Away o Uls nonoal allilude and
allow the oil to drain inte a snitable container.

5. Refer to engine manufactirer’s manual for proper grade and
volume of oil for refilling engine erankeaso. -

#1643E1

Fipa Plug —E Serew tiehe Into & fbow

25" SHO-AWAY

WARRANTY

The company warrants Simplicity Products to be free from defects {n material snd workmanship except .
the company makes no warranty express or lmpliad with reepect to tires, engines and engine accesso~
ries which generaily are warvanted by their respectlve manufacturers, Any part covered by this war—
ranty which is proven defoctive within ome year, under pormal use, from date of purchase, will be re-
placed ires of charge, £ o.b. Par{ Washington, Wiscensin, providad such part is returnad to factory
trapsportation charges prepaid and is found to be defective upon examination at the factory. The com-
pany 1= not obligsted under this werrenty to bear cost of labor or delivery charges in replacement of
defactive parts. Thiz warranty does not apply to any Simplicity Products altered cutslde of Simplicity's
feetory, Such replacement of defectlve parts shall be the exclusive remedy and in no event shall Sim-
Plieity be lisble for consequential damages, EXCEPT AS SPECIFICALLY PRHOVIDED HEREIN, THERE
ARE NO WARRANTIES WHICH EXTEND BEYOND THE DESCRIPTION ON ANY SIMPLICITY PRODUCT,

26" SHO-AWAY

1. Depress the hendles towdrd tho ground te effect g tilling
of the coginn, and, place a block or support under the blower
howaing to keep it tilted.

2. Remove the pipe plog From the oil drain elbow,

3. Thrend the plastic oll filler tube #154361 inte tha opening
in the elbow wntil the threads of the elbow cut threads on the
plaslic tubing.

4. When the plastic wbing s fimly iz the elbow, retom the
Sho-Away to its normal attitede and allow the oil 1o drain
into a suitable econtainer.

b. Hefer to engine manufacterer’s manual for proper prade and
volume of oil for refilling engine crankease,




SPOUT GROUP

Order by Pork Hember opd Description

FPART HMMHER

REF.
LET, snﬁ:«ay 5“{{:“ DESCRIPTION
A 106338 106338 Bpout Assembly
B 703005 703005 Carriage Bolt, 5/16"=18 » 3/4" long
G 106489 106449 Spout Extension
¥ Flaool 715001 Plain Washer, 3/8"
E 721601 F21E01 Look Washer, 3/8"
F 1062258 1062249 Wing Nut
G LORTES 10ETESR Cup Washer
H 720001 720001 Lock Washer, 5/18"
i) 717001 717001 Hex Nut, Full, 5/16"-18
K 106TE4 106784 Cable AsRy.
L 106551 106551 Baaring
M 705015 705015 Hex Capscrew, L/4"-20 x 5/B" loog
N 720003 720003 Lock Washer, /4"
P FLl7005 717005 Hex Mut, Full, 1/4"-20
L 108791 1046791 Tube Azsembly, Spout Gontrel
R 154247 FH42AT Cover, Handle
3 TEGOGT TL506T Scli- Tapping Screw, LA4™-20 x 3/4"
T 722009 FR2O00Y Cotter Fin, 178" % 3/4" long
U 106221 106221 Guide Rod
v 121178 121175 Liner, Gulde
w T0501% 06013 Hex Capscrew, 5/16"-1B = 1-1/1" long
e 717511 717511 Hax Mut, Full , Lock, 5/16"- 1B NC
T 106521 196521 Support, Spout Ad]. Rod
Z 705053 - 705053 Hex Gapscraw, 1/4"-20 x 1-3/4" loag
BA 720003 720003 Lock Washer, 174"
=) 717005 F170035 Hex Nut, Full, 1/4"=20
BC 1n&512 106512 Teral




HANDLES & CONTROLS

106514 Decal {4h,p, )
106513 Decal [Bh.p.}

COUNTER-WEIGHT KIT
Articte Na. JE0Q




HANDLES & CONTROLS

REF. FPART WUMEER REF. PART MUMBER
LET. 6" 73" DESCRIPTION LET 25 pran DESCRIPTION
Snt Awoy | Sne .ﬂ.waL 1 Sno Away | Sne Awoy |
A | 108741 | 1as781 | Handle, LH BL [ 71o0g1 | 719001 | Blain Washer, 3/8"
B 1 log7s? | 106732 | Handle, RH BM | 730002 | 720002 | Lock Washer, 3/B"
G 106558 | 106556 | Grip BN #17003 | 717003 | Hex Hut, Full, 2/9"-18
D | 705006 { 705006 | Hex Capscrew, 3/8"-16 % 2" BP 154534 | 194534 | Idler Pulley { Rotor Drve )
E | 719001 ' 719001 |Washar, Plain, 3/8" B | 717005 | 717005 | Hex Mut, Full, L/4"=20
F | 720002 (720002 |Lock Washer, 3/B" BR, | 705010 | 705010 | Hex Capacrew, 3/8-16x 1-3/4
@ | 717003 | 717003 |Hex Nut, Full, 3/8"-16 BS | 718001 | 719001 | Plain Washer, 3/R"
B | 106558 | 106535 |Handle Cover BT | 720002 | 720002 | Lock Washer, 3/8"
T | 765025 | 705025 | Hex Capscrew, 1/4~20x1-1/2 BY | 717002 -| 717003 | HMesw Nut, Full, 3/8 =16
K | 720002 ;720003 | Lock Washer, 1/4¢ BV | 106224 | 106224 | Rotor Clutch Rod
I | 717005 | 717005 | Hex Mut, Pull, L/4Y-20 Bw | 7zzo0l | 7z20oe | Gotter PIn, 3/32" = 374 L.
M | 108780 | 106750 | Housing hssembly BX |erog1s03 pP0A1503 | Clutch Red Gulde Azsembly
N 106524 | 06524 3§ Suppork, Thoottls Conkrol BY |B191045 A191045 | Spring
B | 714003 | 714003 | Hex Screw,self-tap.#10-32x1/2 | gz | 3191022 R191022 | Set Collar
o | 718019 | 718019 | Spesed Nut, Tlonerman CA | 713001 | 713001 | SBat Socrew, 8q.Hd.1/4-20%x 3,9
R 106563 | 106563 | Throttla Contrel Assembly CH | 7170 | 717510 | Hesx Nut, Full, Lock, 3/8"-16
5 714005 | 714005 | Screw, Self-Tap.#10-24x1/2 GG | 705004 | 705004 | Hex Clapsorew, 3/8"-16 x 3/4
T | igigoe. | 161090 | BExtession Spring Ol { 106223 | 106223 | Foot Clutch Fada)
u | 106778 | 106773 | Spring Assy. CE | B161215 R161215 | Bushing
v TLTO0Y | 717003 Hax Nut, Full, 3/8'-16 o 718001 | 715001 | Plain Washer, 3/8"
;-{“ Ao ;g“ﬁ Iﬁﬁ;rcmlﬂ-‘f Ff“;l}z:z%ﬂ"fis /t oG | 720002 | 720002 | Lock Washer, 3/8"
4 | 70505 apscrew, 1/4-20 x 1-3 chi | 717003 | 717003 | Hex Nut, Full, 3/8"-16
¥ | 105006 |pacous |Hex Capscrow, S5 -18x2 GT | 705009 | 705009 | Hex Cepecraw, 3/6-16x1-1/2
pa | 7zoo0z | 720002 | Lock Washer, 3/8" CK | 106204 | 106304. | Idler Lever Assembly
BE | 717008 717008  |Ilex Mut, Pull, 3/3"-15 CL | B171073 8171073 |Race, Inner Bearlng
BC | 72oeps | 720000 | Losk Weshar, L/4 CM| 705010 | 705010 | Hex Capscrew, 3/8-16X1-3/4
BD | 717510 (1717510 |Hex Mut, Full, Loek, 3/8"-16 CHN | 719001 { 713001 | Plaln Washer, /8"
BE 106776 | L0ATIG | Rewversa Rod oP | 720002 (720002 Flock Washer, 3/8"
BF | 722001 |722001 |Cotrer Pin, 3/32= x 3/4- CQ | 717513 | 717612 | Hex Mut, Full, Lock, 1/4-2D
BG | 106572 { 106572 |Grip, Reverse Rod CR 118058 | 118056 | Cluteh Grip
BH | 106201 11p6201 |Idler Lever Assembly {f}% 105235 ro5026 | Mox Capserew, L/4-80 x 1-1/2
BE] |B171073 B171073 |Bearing Race, Inner 06786 | 10678 | Clin
BE | 705010 705010 |Hex Capscraw,3/8-161-3/4
COUNTER-WEIGHT KIT
Article Ha. 260
FaRT WUMBER
REF. T YT DESCRIPTION
LET. Lno Awoy Srno Awoy
CT | ====—— 106448 Bracket, Walght
Ccu —————— 154322 Weight Assamhbly
oLl 118053 Fin
cy | - Blbl045 Clp, Soring




dNOYD VOLOAY

10



PART HUMEER

REF.
LET. 26" Fri DESCRIPTION
Sno Awoy Sna Away
A 106518 106530 Body Assembly
B 166528 106528 Belt Cover
e 720002 TIOO02 Lock Wagher, 3/8°
D 717003 717003 Hex Hut, Fuell, 3/8"=16
E 106415 106428 Serapar Body
F 106137 106137 Clamp, Scorapar
G T15073 T1G0TS Hex. Capocrew, 571618 x 7/87 1g.
H 717511 717511 Hex Nut, Full,Lock,5/16"-18
T 715018 715018 Hex Capscrew, 1,/47-20 = 5/8" 1g.
K 720003 720003 Lack Washer, 1/4"
L 717005 717005 Hex Mut,Full, L/4"-20
M 10620% 136204 Roller Bracke! Assembly, LH
N - 106211 106211 Roller Bracket Aesambly, BEH
F 703an4d 703004 Carrlage Bolt
o 5031 705031 Hax Capscrew, 3/8"-16 x 778" Ig.
R FlOqQ0l - 7158001 Flain Washar, 3/8"
3 F2O002 720002 Lock Washer, 3/B"
T 717003 717003 Hex Nut, Full, 3/8"-16
T 106396 106396 Roller Assembly
L 121210. 121210 Washar
w | 722010 722010 Cotter Pin, 1L/B" x 1-1/4" long
X . 106378 106323 Totor Assembly
v 106532 106532 Ball Bearing
2 FOSO1T 705017 Hex Capsorew, 5/16"-10 x 3/4" 1g.
BA 72000 E 70001 Lock Wagher, 5/16™
BhR 717001 T17001 Hex Mut, Full, 5/16"-18
BC 106052 106052 Rotor Sprocket
B 7135032 713503 Set Soraw, Cup Pt., 5/16"-18 x 5/16"
BE 151040 151040 Key
EF - 106197 106197 Housing Assembly, Dearing
B . - 106213 . 106213 Chain Guard Brackst
BYH 717006 717006 - Hex Nuk, Full, 1/2"-13
B F19004 - 718004 Washer, Flain, 1/2"
BK 727002 TZFQ02 . Fittiny, Greassa
BL 154258 154258 Needle Bearlng
BM 8061012 BOS1OLZ Washer
BN - 106195 1061495 Shaft Assembly
BF L5058 1DG05E Fotor Chain
BQ 106543 106543 Chain Guard
BR FOS0I2 705012 Hex Capscrew, 5/16"-18 x 578" 1g,
Bg 710002 715002 Plain Washer, S/16"
BT FZ0001 70001 Lock Washer, 5/16"
BUY 717001 717001 HWex Nut, Full, 5/16"-18
BY 713001 719001 Flain Washer, 3/8"
BW 70002 - TEZ0002 Lock Wagher, 3,/8"
BX 717003 717003 Yex Wat, Full, 3/84-16
BY 106418 ———— Drifr Cutter, LH
BE 106417 | ————-- Drft Gutter, RH
GA F05004 | ————- Hex Capocrew, 3/8"=16 x 3/4" 19,
ol 7002 | —————— Look Washer, 3/8"
cG FI7003 | —————— Hex Nur, Full, 3/8"-18
o 106412 | ==———— Braca, LH
CE 136411 | coema- Braca, RH
or 705017 —m—— Hex Capsoraw, 5/16"-18 x 3/4™ g,
CG 720001 ——— Lock Washer, 5/16"
CH 71i7001 —— Hex Nut, Full, 5/16"-18

1



12

Crder by Port Hember and Dascripiion



TRANSMISSION, WHEELS, FRAME

PART NUMBER

REF.
LET . 257 27+ DESCRIPTION
Ine Away | She Awoy
A 1061380 106180 | Frame Assembly
B 1530849 153089 | Bearing
C | 727002 | 727002| Greass Pitting
| -—— 106436 | Axle & Gear Assemblv
E |80&61046 | 9061046 Sst Collar
F | 713006 | 713006 | Sot Screw, SgHd,5/16-18:1,/2
G| 153114 | 153114| Gasket, Bearing Housing
H | 153103 152105 | Gear Caze .
I 705012 [ 705012| Hex Capscraw, 5/16-18 x 5/8
E F20001 [ 720001| Lock Washar, 5/16"
L | 717001 | 717001 Hewx Nut, Full, 5/16"-18 °
M 106183 | 106153 | Shaft, Intermediate
N 121044 121044 | Lock Pin
B | 705045 | 705005 | Hex Capscrew, 3/B"-16x 1"
Q| F180GLl [ 719001| Plain Washer, 3/8"
RV 720002 | 720002 | Lock Washer, 3/8"
8 | 717003 | 717003 | Hex Nut, Full, 3/8"-16
T 153124 154124 | Retalmning Ring
) 153078 153074 | Washer
v 121306 121306 | Sear Assembly, Intermedlate
W | 153078 | 153078 | Pearing, Intermediate
X 1061949 106199 [ Housing Assembly, Bearing
Y 727002 727002 | Grease Fitbing
£ |805103F | BOS103B | Bearing
BA 121115 121115 | Pulley Shaft Assemhly
BB 15307% | 153079 Washer
BC 153124 ] 153124| Rataining Ring
BD 1241118 | 121118 | Reverse Pinlon
BE 121107 |. 121107 | Reverse Pinion Spacer
BF 1211463 121163 | Pinlcn Spacer
BG 121139 | 12113%| Lock Plate
EH 153084 | 153094 | Shizld
BT ! 715002 | 71900%| Plain Washer, 5/16"
BR 715033 715033 | Hex Head Bolt, L. H,
BL 153090 153090 | Nut, He:x, Full, L, H,
BM | 153115 | 153115 | Gear Case Gasket
EN 153106 133106| Gaar Case Cover Assembly
BP | 714008 | 714008} Screw, Soli-Tapping, $10 x 172" |
BQ 1 7180408 | 71&008| Speed MNut
BR 106215 106215]| Plate, Frictlon, Stop
B 106217 106217 | Spacer, Frame
BT 106216 1062 16| Bolt, Frama
BIX | 7a9001 | 720001] Washer, Lock, 5/L6"
BY | #17001 | 717001f Hex Nut, Full, 5/15"~18
BW | 71BOZ1 | 718021} Detent, Neutral
BX | 714014 | 714014 Screw, Self-Tapping,$10 x 3/8
BY | 719006 | 71S006j Washer, Plain, 1/4"

PART MUMBER

260 73" DESCRIPTION
Spo Awoy | Site Away
715018 | 715018|Hex Capscrew, 1/4"-20 x 5/8
153121 153121 Spring, Reversa Lever
153011 1530 11 Extenalon, Spring
121187 | ——- Sun Gear Assembly
121167 | =w=——— Snap Ring
106394 | =—=————— Key
106410 | =————— Shift Red Assembly
121169 | ====—- Shift Block
106572 | wm=am- 'Glevis Rod Grip
121148 ————[Housing Aszemhbly
720003 | ----—|Lock Washer, 1/4"
717005 | ------ Hex Mut, Full, 1/4"-20
121148 | -—---- Coavar pssembly
121151 | ==-=--[Ring Gear
121118 | —e——r Pinlon
121163 | === Pinion Spacar
121162 | ==———=—= Bolr Ring
121184 | ————— Hex Head Palt
106416 | == Spider
721004 | -~----|Lock Washer, 3/8"Shakeproof
F1BULE | ====-m Hex Hut, Full, 3/8"-24
12118% ======{Thrust Plate
121186 | -——-—-|Beal, Housing Assembly
106407 | —-mw—- Carrlar Assamhbliy
705015 | ~———-=|Hax Capscrew, 1/4"=20 x 5/8
10638 | =-e=e- Washer
106406 | =-=-aa Axte Bhaft
106405 = [Axle Flate, K, H.
1542891 | =-—-=-—|8nap Ring
F27002 | —mmmem Grassa Plthing
719002 | ==--mm Flaln Washer, 5/16"
106392 mmmmee | Fpacer
Fa00Doz -————|Lack Washer, 3/B8"
717003 { —mm-mm Heax Nut, Full, 3/8"-16
153068 | —-==--- Boarings
106414 | =mm=m- Gear & Tube Asdamhbly
121144 | —emee— Cover, Gear Case Asdombly
FI8017 [ —we—— Hex Capscrew,5/16-18x1-1/4
T19002 | —eeeree] Flain Washer, 5/16
ED T4 DY [— Hex Hut, full, 5/16"
153074 | ==m=—m Guide, Red
121178 | ==m=m—=a] Liner
135419 105419 | Wheel & Tire Assembly
118053 112053 | Pin
8161045 B161045 | Spring CHp
106420 106420 | Bteel Wheals
1 ané1055 8061055 | Seal, Felt
P — 106777 | Guide, Cluteh Wire {4hp only)

13




'SHIELD, DRIVE PULLEYS, ENGINE

104031 Decal 106516 Preeal

8 SHO-AWAY

10652T Decal

106718 Decal

"

23" Eno-Away

Cider by Part

Humber and Description

25" SNO-AWAT




'SHIELD, DRIVE PULLEYS, ENGINE

REF. PART HUMBER

LET. 5™ 23" DESCRIFTION
Eno Away Sne Away

A 106519 106533 Hood Support

B 106573 106534 Hoopd Assambly

] TOS01T —— Hex Capsarsw, 5/16m-18 x 34 1g.

B 720001 0 0  eme——— Lock Washer, 5/16Y

E 7 18030 71803n Tinnavman Nut, #331280-5618-1

F | === 10g372 Spesd CUD

G 106523 | ==———- Rear Heod Support

H 166576 e Hood Spacer, LH

T 106577 | =m—= Hood Spacer, RH

K 108585 | @ =——— Brace

L 710004 |  —————- Round Hd. Screw, $10-32 x 3/8"

M 106578 | m————— Bolt, Hood Spacer

N 720001 ———— Lock Washer, 5/16"

P 717001 —_—— Hex Nut, Pull; Lock, 5/16"-18

g | 105541 Balt Guard Suppord

R 106520 |  =———— Belt Guard Brace

3 705007 7oL Hex Capscrew, 3/87-16 x 7/87

T 720001 720001 Lock Washer, 5/16"

Ll 717001 717001 Hex Nut, Pull, 5/16"-18

¥ 106575 106537 Belt Cuard Assembly

w 715037 713037 Thumb Scraw

X 106580 105542 Sida Cover, BH

¥ | m—— 106540 Belt Guard Bracket

2| m——— 714007 Screw, Res. Hex, Hd.,3elf-Tapping, 1/47-20 x 3/8"14.
BA Engine
BB | - 106433 Bngine Base
BC FOS0Z8 |  me———— Hax Capscrew, 5/167-18 x 1-3/4" 1g,
BD | —=——-- 105023 Hex Capscrew, 5/167-18 x 1-2/4" Ig.
BE 106402 106227 Engine Pullay _
BF 713504 713504 Sst Bcrew, Cup Pt,,Socket Hd, ,5/16"-18 x 3/8" lg.
B3 159123 BE2 1042 Key
BH 1063490 121228 V-Belt [ Rotor Drive }
BT B161244 8021077 Y-pelt { Transmigsion Drive }
EX 106522 —— Guard Support
BL BOELDED | mm——— Belt Stop
BM TOEQDL | mm———— Hex Capsorew, 5/16"-24 x 374" 1o,
BN 719002 719002 Flain Washar, 57167
BP 106347 —— Belt Stop
BQ 705017 | m—— Hece Capscrew, 5/16-18 x 3/4" la.
BR 106346 2 | ———— Relt Stop
B3 FOEOIE [ memee—— Hex Capscrew, 5/16"-24 x 5/8" lg.
ET 106581 —m——— Rubber Tube
BU 106385 ———— Tube Clamp
BY | mm—— 106624 Balt Stop
B | me—— 106543 Belt Stop
B | === FOBO LT Hex Capsorew, 1/2"-20 x 1" 1g.
BY | =—=—-- 721506 Lock Washer, Int, Shakeproof, 1/2"
BZE 106585 106590 Cover, Afr Gooling
CA 1065486 106381 Cover Bracket
CB T14003 T1la003 Screw, Self-Tapplng #10 x 1/2" lg.
cC 719007 |  =————— Plain Washer, 3/16"
cD 718031 718031 Speed Nut, 3pacial
=L 71801% 718019 Speed Huk
CF 106214 106214 Pulley, Transmission Drive
co 154272 154272 Pulley
cH 723003 725003 Kay, Woodruff
oF 1543581 154381 Tube, 41 Flller
CX FRESOL 728502 Strest Elhow, gp@
CL ———— 106601 Hipple
CM | me———— 726502 Plpe Cap
CR | -——- 146547 *Strip, White

CF 713503 713503 Sorew, Sob

oo 718002 -— Plain Washer, 5/16"

CR 106582 2 [ 0 mme—— Falt Pad

C5 apRloas | —emme- Belt Siap

CT 154247 ———- Clamp

cn T1506F | W mmee Hex Capscrew, Sali-tapping

1R




¢

| ATTACHMENTS AND ACCESSORIES FOR YOUR

410

431
387
a5y
258
258
260

'SNO-AWAY

ELECTRIC STARTER, Briggs and Strailon 11( volt (For Ko, 430
and No, 428) {On Mo, 428 requives Ro. 431)

RING GEAR KIT ({For No. 410 when uscd with No, 428}

CHAINS, tire, peir {For No. 430}

WIIEELS, steel traclion, pair {For 4 H.P. and 6 H, P. Sno-Away)
TIRES and RIMS, rubber, palr {For 4 H. P, and 6 H. P. Sno-Away)
CHAINS, tirc, pair (For ¢ H. P. and & 1. P. Sno-Away)

WEIGHT, countorbalanee, {For 4 H, P, and & H, P, Sno-Away)

SIMPLICITY MANUFACTURING COMPANY, .

PORT WASHINGTON, WISCONSIN Bi0T4



